RELEr

s H-( -1
'-,’ \.-‘ HAIYUN

T

RF TEST REPORT

Receipt Date..............
Test Date....................
Issued Date................:

Standards..................:

Testing Laboratory......:

FCC ID: 2AVBM-K1

RF250812014-01-007

Mini PC

K1, M1, W1, K2, M2, W2, K3, M3, W3, V5, K5, M5, W5, V6,

Ke6, M6, W6, V1 PRO, K1 PRO, M1 PRO, W1 PRO, P1, H1,
G1, P2, H2, G2, P3, H3, G3, E5, P5, H5, G5, E1 PRO, P1 PRO,
H1 PRO, G1 PRO, E2 PRO, P2 PRO, H2 PRO, G2 PRO, E3B,
S3A, AM18, AM21, AM23, AM25, AM27, AMO6PRO, CK10,
AK1PRO, AK1PLUS, GK3PLUS, T8PLUS, S1, M1A, M1A PRO,
M1A PRO+, M2A, M2A PRO, Retro X3, Retro X5, F1A,

F2A, F3A, F5A, F7A, F9A, AD08, AD16, CK11, N3A, N3ES,
C3A, C3B, G3A, G3B, G3C, R3A, A3A, A3ES, A3XY

N/A

Shenzhen CYX Industrial Co., Ltd.

2F&5F, Bldg A, Xia Zao Digital Industry Park, No.8 Huali Rd,
Gaofeng COMM, Dalang Str, Longhua Dist, Shenzhen, China
2025.08.15

2025.08.18~2025.09.02
2025.09.22

47 CFR FCC Part 15, Subpart C(Section 15.247);
ANSI C63.10:2013
Shenzhen Haiyun Standard Technical Co., Ltd.

Prepared By: Checked By: Approved By:

Loring Tan Black Ding Tim Zhang

Join®y Tan Black. D 7im.zhey

HY-FCC part 15C-2.4G WIFI Ver.1.1

Page 1/92 Report No.: RF250812014-01-007




H-_( B
- M 7 HAIYUN

T

Table of Contents

History of this test report.........o..rriii e 4
1. General Information...........ooo e 5
R Y o o] 1= T o | R 5

22 1V = T a1 =T 18] = 5

1.3 Basic Description of Equipment Under Test..... ... 5

1.4 Transmit Operating MOde............uuiiii e 6

2. Summary of Test Results.........oomimeeeeiiiii s 7
2.1 Summary of TESt IEMS ....eeeeeeiiiccccce e e 7
2.2 Application of Standard .............eiiciiiiiii e ——————— 7

2.3 TeSt INSIIUMENTS... .o e e e e e e e e e e eennaans 8

B =S 1Y/ [T = PP 9

P24 T I =11 S @ T 114 o T 10

2.6 Duty Cycle of Test Signal ..........uueimiiiiiieii e 10

2.7 Measurement UNCErtaiNty ............ueeiieiiiiiiiiiiieie e e 13

P2 S T =S O I T 1T o RSP 13

2.9 Description of SUPPOrt UNitS.......iiceiii e 13

3. Test Procedure And Results..........cccciiiiiimienniiniimmsssn e ss s 14
3.1 AC Power Line Conducted EMISSION ........ccooeumiiiiiiieeiciceee e 14

R 0t e 1T o T PR 14

T B =T B oY= To [ TP PR 14

Tt TG T 1= T (1] o S 14

R g I S I Y | R 15

3.2 Radiated Emission and Band Edge..............ccoiiiiiii 17

G T2 I o o | PRSP 17

3.2.2 TESE PrOCEAUIE.......coeieii et e ettt a e e e e e e e e e e e e e bbb aaneeeeas 17

B T =Y S T (o R 18

B2 4 TESTRESUIL ...t e ettt e e e e e e e e e e e e en e bbb aaeeeaas 20

3.3 Spurious Emission at Antenna PoOrt........cccoooooiiiiiiiei e 42

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 2 /92 Report No.: RF250812014-01-007



RELEr

o B2
B ~ HAIYUN

- G T 1T o1 TP PRPPURPRN 42
TR T IS o o To Yo [ = TP 42
3.3, TS SO U 1ttt e e e e n e s 43
3.3 TE RESUIE ... ettt et e et e et e ettt e e st e e e st ee e sebeeaesenneeeeas 44

3.4 6dB BandWIidth .......coueieee e 66
B 0 Sy T o1 PPN 66
3.4.2 TESE PrOCEAUIE....... ettt e ekt e e e e et an e e e s e anben e e e e s 66
I TG T =TS S T= 11 ] o PSR 66
I IS ST | TR 67

3.5 Maximum conducted OULPUL POWET .......coiiii e ee e 81
R R T o1 PPN 81

G TR 0 I =TS B o o Yoo [ = P 81
TR T I == T (1] o S 81
3.5.4 Table of Parameters of Text Software Setting ... 82

G TR T8 TN I 1= T8 = L P 83

3.6 Power Spectral DENSItY .......cccooiiiiieiiiiiccii e e e e e e n—— 84
B T T o1 U RTPPRPPTURPRN 84
3.6.2 TESE PrOCEAUNE....... ettt e ekt e e e st nn e e e s e snbrn e e e e s 84

G TG0 T I =TS B T (o R 84

G TG 0 I 1= TN =T U ] 85

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 3 /92 Report No.: RF250812014-01-007



H'.( B
- M 7 HAIYUN

History of this test report

Original Report Issue Date: 2025.09.22
@® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date

Description

HY-FCC part 15C-2.4G WIFI Ver.1.1

Page 4 /92

Report No.: RF250812014-01-007



RELEr

FH “ s
'-,’ \.: HAIYUN

1. General Information

1.1 Applicant

Shenzhen CYX Industrial Co., Ltd.
2F&5F, Bldg A, Xia Zao Digital Industry Park, No.8 Huali Rd, Gaofeng COMM, Dalang Str, Longhua
Dist, Shenzhen, China

1.2 Manufacturer

Shenzhen CYX Industrial Co., Ltd.
2F&5F, Bldg A, Xia Zao Digital Industry Park, No.8 Huali Rd, Gaofeng COMM, Dalang Str, Longhua
Dist, Shenzhen, China

1.3 Basic Description of Equipment Under Test

Sample No. POC250812014-S001

Equipment Name Mini PC

K1, M1, W1, K2, M2, W2, K3, M3, W3, V5, K5, M5, W5, V6,

K6, M6, W6, V1 PRO, K1 PRO, M1 PRO, W1 PRO, P1, H1,
G1, P2, H2, G2, P3, H3, G3, E5, P5, H5, G5, E1 PRO, P1 PRO,
H1 PRO, G1 PRO, E2 PRO, P2 PRO, H2 PRO, G2 PRO, E3B,
Model Name S3A, AM18, AM21, AM23, AM25, AM27, AMO6PRO, CK10,
AK1PRO, AK1PLUS, GK3PLUS, T8PLUS, S1, M1A, M1A PRO,
M1A PRO+, M2A, M2A PRO, Retro X3, Retro X5, F1A,

F2A, F3A, F5A, F7A, F9A, AD08, AD16, CK11, N3A, N3ES,
C3A, C3B, G3A, G3B, G3C, R3A, A3A, A3ES, A3XY

Test Model K1

Model difference Only the model name is different

Trade Mark N/A

Power Supply DC 19V from adapter
Model: AD0651-1903420F

Adapter information Input: 100-240V~, 50/60Hz 1.5A Max
Output: 19.0V===3.42A, 64.98W

Operate temperature 0°C-45C

EUT Stage o Product Unit e Final-Sample

Operating Band and
Conducted Output Power 2400MHz ~ 2483.5MHz | eIEEE 802.11n40:14.02dBm(0.0252W)
(Max power)

IEEE 802.11b: WLAN (SISO)

Product Type IEEE 802.11g: WLAN (SISO)
IEEE 802.11n: WLAN (SISO)

Nominal Bandwidth 20MHz, 40MHz

Modulation DSSS, OFDM
IEEE 802.11b mode : 1/2/5.5/11

Data Rate (Mbps) IEEE 802.11g mode : 6/9/12/18/24/36/48/54
IEEE 802.11n mode : up to 150

Antenna gain 2.70dBi

Antenna type FPC Antenna

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 5/92 Report No.: RF250812014-01-007
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Eleven channels are provided for 802.11b, 802.11g, 802.11n (20MHz):

Frequency Band Channel No. Frequency Channel No. Frequency
01 2412MHz 07 2442MHz
02 2417MHz 08 2447MHz
03 2422MHz 09 2452MHz
2400MHz ~ 2483.5 Mz 04 2427MHz 10 2457MHz
05 2432MHz 11 2462MHz
06 2437MHz / /
Seven channels are provided for 802.11n (40MHz)
Frequency Band Channel No. Frequency Channel No. Frequency
03 2422MHz 07 2442MHz
04 2427MHz 08 2447MHz
2400MHz ~ 2483.5MH
z z 05 2432MHz 09 2452MHz
06 2437MHz / /

1.4 Transmit Operating Mode

Transmit Operating Mode Transmit Multiple Antennas
@® (Operating mode 1 (single antenna) @ 1TX
O [Operating mode 2 (multiple antenna, no beam forming) O 2TX 3TX | O] 4TX
O [Operating mode 3 (multiple antenna, with beam forming) O 2TX 3TX |O]| 4TX
® 802.11b Operating mode ® 1TX |ORTX |OPRBTX
® 802.11g Operating mode ® 1TX |ORTX |OP[BTX
® 802.11n(20MHz)  (Operating mode ® N1TX |ORTX |OPBTX
® 802.11n(40MHz)  (Operating mode ®|1TX |ORTX |ORTX
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 6 / 92 Report No.: RF250812014-01-007
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2. Summary of Test Results

2.1 Summary of Test Iltems

47 CFR FCC Part 15, Subpart C (Section 15.247)

Test item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission and Band 15.205/15.209
Pass Meet the requirement of the limit
Edge Measurement /15.247(d)
Spurious Emission at Antenna
15.247(d) Pass Meet the requirement of the limit
Port
6dB Bandwidth 15.247(a)(2) Pass Meet the requirement of the limit
Maximum Conducted Power 15.247(b) Pass Meet the requirement of the limit
Power Spectral Density 15.247(e) Pass Meet the requirement of the limit
Antenna Requirements 15.203 Compliance Note

Note: The EUT has one FPC antenna arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart C (Section 15.247)

KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10:2013

HY-FCC part 15C-2.4G WIFI Ver.1.1
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23 Ifest Instruments

Radiated Emissions
. . Inventory Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. No. (yyyy/mm/dd) | (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 JLEO11 2025/3/1 2026/2/28
2 Log periodic Schwarzbeck VULB 1151 JLEO12 2025/4/12 2026/4/11
antenna 9168
Low frequency LNA
3 moer / 920N 2014 JLE023 2025/3/1 2026/2/28
4 ngggsﬁf?;ncy Schwarzbeck | BBV 9718 284 JLE024 2025/3/1 2026/2/28
5 | Horn Antenna SCHW’?(RZBEC 9'31'3';/’5 9120D-1273 | JLE028 | 2025/4/12 2026/4/11
g | Temp&Humidity Meideshi JRO00 / JLE021 2025/4/15 2026/4/14
Recorder
7 | Horn Antenna SCHWAKRZBEC Bg'?%'\ 9170#685 JLE029 | 2024/7/15 2027/7/14
8 | LoopAntenna | SCHWARZBEC FIZB151 00029 JLE030 | 2024/7/15 2027/7/14
9 Broadband Schwarzbeck | BBV9721 9721-019 JLE025 2025/3/1 2026/2/28
preamplifier
Farad
10 Test software Technology Co., EZ-EMC Ver.TW-03A2
Ltd
Conducted Emission
1 LISN Rohde&Schwarz | ENV216 100075 JLE002 2025/3/1 2026/2/28
CATE 5
2 ISN Schwarzbeck 415 #171 JLE003 | 2025/2/21 2026/2/20
CAT3
3 ISN Schwarzbeck s 00187 JLE032 | 2025/2/21 2026/2/20
4 | Testreceiver | Rohde&Schwarz | ESCI 100718 JLEO10 2025/3/1 2026/2/28
Pulse limiter | Rohde&Schwarz | ESH3-22 102299 JLE047 2025/3/1 2026/2/28
Temp&Humidity
6 Meideshi JR900 / JLE020 | 2025/4/15 2026/4/14
Recorder
Farad
7 Test software Technology Co., EZ-EMC Ver.TW-03A2
Ltd
RF Conducted Emission
MXA Signal .
1 Keysight N9021B | MY60080169 | JLEO50 2025/3/1 2026/2/28
Analyzer
2 | RF Control Unit dsusoft JS0806-2 | 21G8060449 | JLEO53 2025/3/1 2026/2/28
3 | power supply unit dsusoft J52800-4 N/A JLE055 |  2025/3/1 2026/2/28
4 Vé(G Signal Keysight M9384B | MY61270787 | JLEO51 | 2025/6/10 2026/6/09
enerator
5 | . EXGAnalog Keysight N5173B | MY59101282 | JLE052 2025/3/1 2026/2/28
Signal Generator
Wideband Radio
6 | Communication | Rohde&Schwarz | cMwsoo | 1201.0002K50 | 2654 2025/3/1 2026/2/28
-116064-Dt
Tester
7 Test software dsusoft JS1120-3 Ver.3.2.22.0

HY-FCC part 15C-2.4G WIFI Ver.1.1
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2.4 Li'est Mode
Test ltems Mode Data Rate Channel
AC Power Conducted Emission 802.11b 1Mbps 11
802.11b 1Mbps 01/06/11
Radiated Emission and Band Edge 802.11¢g 6Mbps 01/06/11
Measurement 802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09
802.11b 1Mbps 01/06/11
Spurious Emission at Antenna 802.11g 6Mbps 01/06/11
Port 802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09
802.11b 1Mbps 01/06/11
6dB Bandwidth 802.11g 6Mbps 01/06/11
802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09
802.11b 1Mbps 01/06/11
Maximum Conducted Power 80211 oMbps 01/0671
802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09
802.11b 1Mbps 01/06/11
_ 802.11g 6Mbps 01/06/11
Power Spectral Density
802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09

Note: For AC Power Conducted Emission and Radiated Emission below 1GHz, only worst case was
recorded.

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 9/92 Report No.: RF250812014-01-007
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2.;";|"I"est Condition
Applicable to Environmental conditions Input Power Tested by

AC Power Conducted Emission 23.9°C, 50% RH AC 120V/60Hz Lemon He

Radiated El\r/lngsassijrn;nldnfand Edge 24.3°C, 47% RH AC 120V/60Hz | Keith Huang
Spurious Emission at Antenna Port 23.5°C, 51% RH DC 19V Freedom Zhuo
6dB Bandwidth 23.5°C, 51% RH DC 19V Freedom Zhuo
Maximum Conducted Power 23.5°C, 51% RH DC 19V Freedom Zhuo
Power Spectral Density 23.5°C, 51% RH DC 19V Freedom Zhuo

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:

Normal conditions: 19V DC, 0~45°C

2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Duration Transmission Period Duty Cycle
Test Mode Frequency[MHz]
[ms] [ms] [%]
11B 2437 8.20 9.20 89.13
11G 2437 1.35 2.38 56.72
11N20SISO 2437 1.27 2.27 55.95
11N40SISO 2437 0.63 1.65 38.18

HY-FCC part 15C-2.4G WIFI Ver.1.1
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KEYSIGHT Input RF

Coupling:
RL k= Align: Auto

Center 2.437000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t

A1 1 t (8
&1 T (&)

S~ ll?

KEYSIGHT Input RF

Coupling:
RL k= Align: Auto

Center 2.437000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t

A1 1 t (8
A1 i t_ (&)

S~ ll?

HY-FCC part 15C-2.4G WIFI Ver.1.1

11B_2437

Input Z: 50 Q
Corr CCorrRCal
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Ref Lvi Offset 21.52 dB
Ref Level 25.00 dBm

[ Oofaat

X Y
5580ms  18.33dBm
8.200ms (4) -2.500 dB
5200 ms (&) 1.299d8

Function

Aug 29, 2025
:25 AM

Function Width

Frequency v

&

#Avg Type: Power (RMS] 1] - 4 [Conter Frequerey
ng: Video
Trig Delay: 2000ms "/ 2.437000000 GHz
pprrepil
Span

AMkr3 9.200 ms|} 0.00000000 Hz
1.30 dB

Swept Span
Zero Span

Full Span
Start Freq
2.437000000 GHz

IStop Freq
2437000000 GHz

Function Value

11G_2437

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low
Sig Track: Off

Input Z: 50 Q
Corr CCorrRCal
Freq Ref: Int (S)

Ref Lvi Offset 21.52 dB
Ref Level 25.00 dBm

P

X Y
1525ms  14.97 dBm
1.350 ms (A)  1.270 dB
2380 ms (&) _1.59 dB

Function

Aug 29, 2025
9:27:55 AM

Page 11/92

K77, kTN Ty v
|

Function Width

Frequency v

#Avg Type: Power (RMSE]—,
Trig: Video W
Trig Delay: -2.000 ms
ppPPPP||
Span
AMkr3 2.380 ms|} 0.00000000 Hz
1.60 dB{f™ Sueptspan

Zero Span

Stop Freq
2.437000000 GHz

Function Value

Report No.: RF250812014-01-007
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11N20SISO_2437

+ Frequency v

Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS‘]—, 4 [’ s
::LE YSI?ET Coupling Corr CCorrRCal  Preamp: Off Gate: Off Trig: Video {W CEINe IEqUEc
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig Delay: -2.000 ms 2.437000000 GHz
Sig Track: Off PPPPPP|}
= Span
Ref Lvl Offset 21.52 dB AMkr3 2.270 ms|} 9.00000000 Hz
Ref Level 25.00 dBm

A A Swept Span
Wb el chatoln et il | e |\ 4 e ml Zero Span

Start Freq
2.437000000 GHz

IStop Freq
2.437000000 GHz
e
Center 2.437000000 GHz

5 Marker Table v

Mode Trace Scale X Y Function Function Width Function Value
N 1 t 17.88 ms 15.11 dBm
A 1 t () 1.270 ms (A) 0.9995 dB
Al 1 t__(4) 2.270 ms (4) 0.09995 dB

Aug 29, 2025
oM

:09 AM

11N40SISO_2437

+ Frequency v

KEYSIGHT Input RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMSE]—,
RL e Coupling Comr CCorrRCal  Preamp: Off Gate: Off Trig: Video W
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig Delay: -2.000 ms
Sig Track: Off PPPPPP|}
Span
Ref Lvl Offset 21.52 dB AMKkr3 1.650 ms|} 600000000 Hz

Ref Level 25.00 dBm Swept Span

",:L 203A1 Ly e Lol s Lo | —on Zero Span

o el od Mt s L

Stop Freq
2.437000000 GHz

Center 2.437000000 GHz

5 Marker Table v

Mode Trace Scale X Y Function Function Width Function Value
N 1 t 5.200 ms 10.13 dBm
A 1 t () 630.0 s (A) 4.451dB
Af i t__(4) 1.650 ms (A) 2.584 dB

Aug 29, 2025
oM

9:46:41 AM

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 12/92 Report No.: RF250812014-01-007
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
RF power conducted +0.243dB
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +3.50dB
Radiated emission (30MHz~1GHz) +4.20dB
Radiated emission (1GHz~18GHz) +5.10dB
Radiated emission (18GHz~40GHz) +5.26dB

2.8 Test Location

Company: Shenzhen Haiyun Standard Technical Co., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier CNO0145
A2LA Certificate Number 6823.01
Telephone: 0755-26024411

2.9 Description of Support Units

No. Equipment Model Manufacturer Series No
1 Flat Panel Monitor S2721Q8 DELL /
2 USB Disk1 / Kingston /
3 USB Disk2 / Kingston /
4 Earphone / / /
5 Mouse DOK-680U LENOVO 701E8328
6 Keyboard SK-8827 LENOVO 21R1ADL
7 Printer MJPMYTJHTO1 Xiaomi /

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 13/92 Report No.: RF250812014-01-007
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method
@ Conducted Measurement |ORadiated Measurement
Test Channels
OLowest, Middle and Highest Channel |OLowest and Highest Channel
Environmental conditions
@®Normal |ONormaI and Extreme
Note:@:Test O:No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not

recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN =

L Horizontal Reference Ground Plane

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 14 /92 Report No.: RF250812014-01-007
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3.1.4 Test Result

Note:
1.  Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

150kHz~30MHz Worst Case Operating Mode: 11b Channel 11
Line

Conducted Emission Measurement

BLE  dBEu

F,‘-—.._ FOE PaklGH Clazch Conduciion] P)

| k*u?\‘;:\““-n- I
|._ . f

! .-l [,
R AT di
i ' Jx"\
m " (AT Y e e '
IJ LJHL rlr i ..l.ﬂ"I g "-u-l"""'-,.d-ww..f g ] N :\/JM PEBE.
W Y N T LT \
} e P P
jrey
-
nisn [ [k 5 30000
Reading Comect Measure- o
Mo, Mk Freq. Level Factor ment Limit  Ower
WHz dBuv dB aBuv B dg Detector  Comment

0.1580 306G 18.50 5016 G557 841 QP

2 01580 2676 18.50 4626 55857  -9.31 ANG
3 02280 3537 18.53 5400 G260 -7.70 QP
4 0.2260 24.21 18.53 4374 5260 BB AVG
L] 04620 31.88 18.48 51.38 5666 -5.28 Qr
G 04620 2233 18.48 41.87 4666 478 AVG
7 05220 31.64 18.50 51.14 5600 486 QP
g 05220 21.82 18.50 4132 4600 <4688 AVG
o 114200 17.8G 2031 3817 GDOoD -2183 QP
10 114200 12.31 2031 3262 5000 -17.38 ANG
1 282700 T.H1 21.20 2871 G000 -31.20 QP
12 282700 0.10 21.20 21.30 5000 -2870 ANG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 15/92 Report No.: RF250812014-01-007
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| 150kHz~30MHz Worst Case Operating Mode: 11b Channel 11
Neutral
Conducted Emission Measurement
BLE dEuV

s

e,
—
3

——
A |\%
AN

FOI ParklGH Claxel Cosduction] QF)

FLE Past] 68 Clazaf ConductionfAVW5]

! Il.a
o) ¥ m

m L] ral! L
ARV TSR Nl |
E
nisn [ [MH] 5 30,000
Reading Comect Measure-
No. Mk, Freq. Lewel Factor ment Limit Ower
WHZ B dB8 oBuv = =1 a3 Defector  Comment
1 01540 30.61 18.51 5212 6578 -5.66 QP
2 01540 27.27 18.51 48.78 5578 000 ANVG
3 02287 3557 18.58 5513 G257 Ta44 aP
4 02287 24.81 18.58 4437 52857 B20 AVG
5 04881 31.53 18.51 51.04 5558 554 apP
G- 04881 2254 18.51 4205 4558 453 AVG
7 08020 25384 18.45 4533 5500 -1087 QP
g 08020 17.00 18.45 3649 4500 -B.51 ANG
a 120580 1554 20 3585 6000 -2415 QP
10 120580 10.23 20 30.54 5000 -1948 ANG
11 288380 MNMA7 21.18 3235 @000 -2785 QP
12 238380 7T.BB 21.18 2006 50.00 -30.84 ANG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 16 /92 Report No.: RF250812014-01-007
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3.2 Radiated Emission and Band Edge

3.2.1 Limit

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the
desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009-0.49 300 2400/F(kHz) -
0.490 — 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

3.2.2 Test Procedure

Test Method
OConducted Measurement |.Radiated Measurement
Test Channels
@ Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@ Normal |ONormaI and Extreme
Note:®@:Test O:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 17 /92 Report No.: RF250812014-01-007
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the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

Ground Plane

Receiver

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 18 /92 Report No.: RF250812014-01-007



.-:\ /':' ﬁﬁ
L - HAIYUN

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1 GHz

Ground Plane

Receiver | _“§ Amp.

(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

14 m

3m

EUT DI——|—
' ' i
0.8m i
0.3m i

Ground Plane

im

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 19/92 Report No.: RF250812014-01-007
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3.2'.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1GHz

Note:
1.  Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 20/ 92 Report No.: RF250812014-01-007
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| Below 1GHz (30MHz~1GHz) | Worst Case Operating Mode: 11b Channel 11

VERTICAL

Radiated Emission
B dEHudm

FLC Part 158 2H Radisties

-2
30000 10 BN B0 W0 BO [WHz] aon 400 500 OG0B VDO 1000.000

Reading Comect Measure- L
Mo, Mk. Freq.  Lewel  Faclor ment Limit  Crer

MHz = dB/m dEvim  dBUm & Detector Comment
1" aFe21 4743 -11.00 343 40.00 -3.57 QP
2 56.7E17 4573 -11.83 3380 40.00 -6.20 peak
3 743085 4247 -13.69 28.88 4000 -11.02 peak
4 138.3873 4355 -10.00 3355 4350 -8.85 peak
5 2751570 48.58 -11.20 38.38 46.00 -7.562 peak
g 48234585 4284 -GLE1 3523 45.00 -BTT peak

Radiated Emission
BOLDN  dBuldm
FCC Pt TEE 3 R adiaties
M angn -6 db M
r 5
NW i t NI Wlﬂd
PW'N/ A{’“W“ﬁw
Wl
]

000 40 S0 &0 70 6D MHzl

Reading Comect Measure- L
Mo, Mk.  Freq Lewel Facior ment Limit  Cwer

=

n 408 5M BOD P00 1n00n.oon

MHz =T gEm dBulim dBusim s =] Detecior Comment
1 7e121 3868 -11.00 27.e8 4000 1232  peak
2 TH1E22 4225 -13.52 2873 4000 -1127 peak
3 125244 3818 -11.78 2643 4350 -17.07  peak
4 2770835 4543 -11.01 42 4600 -1158 peak
51 4417426 4837 -6.63 41.74 4600 4268 peak
8- 4800270 4803 -8.27 41.76 4800 424 pesk

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 21/92 Report No.: RF250812014-01-007
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3) Radiated emission: Above 1GHz

Note:
1.  Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit

Above 1 GHz (1GHz~18GHz) | Test mode:11B Test Channel:1
VERTICAL
Radiated Emission
0D d8ulfm
FOC PE
50 1 .
0.0
1008.000 2000 3000 (MHel  SODA  GODD 7000 BO003000 18000.000
Reading Comect Measure
Mo, Mk,  Freq Lewal Eactor ment Lirnit Crwer
MHZ = gEm dEwiim  dBWMim 0 B Detechor Comment

1" 4824000 5271 -3 42.07 7400 -2483 peak

Radiated Emission

1200 d8ub

i A
R =

Forsstoper S inte
20.0
20000 232200 233400 ZMES0  23SRO0  2AT000  REZAD 2300 240600 IO WHz
Reading Comect Measure- o
Mo, Mk. Freq  Lewel  Factor menit Limit ~ Cwer
MHz dsuv gEim dsuim dBuNIm s =] Defector Commen

1 2310.000 4507 -253 4254 7400 -3148 peak
2" 2380000 4772 =237 4545 7400 -2855 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 22 /92 Report No.: RF250812014-01-007
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HORIZONTA
Radiated Emission
mnnn  d8ulfm
FCOT PR
FI A
50 b
00|
13008 2000 3000 MHzl  SO00 OO0 7000 GO0O3000 10000000
Reading Comect Measune- o
Mo, Mk. Freq. Lesral Facior mert Lirnit Crwer
MHz eV gEim deuvim  dBulim & Detector Commen
1" 4324000 B84 -3 50.20 7400 -Z310 peak
Radiated Emission
1200 d8udfm
L.
- 'H
]
I ri
a l,j ]
FOL AW
R W TP S S—
200
ZHO00N PXEZO0D 233400 MGG 2ISRO0 PITO00  2EEAR 23SA00D  2406.00 I W
Reading Comect Measure- o
Mo. Mk, Freq.  Level Factor — ment Limit  Crwer
MHz eV gEm deuvim  dBuNim & Detector Comment
1 2310.000 45.55 -253 43.02 74.00 -30898 peak
2" 2320.000 5812 -2 27 5385 7400 -2015 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 23 /92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz) |

Test mode:11B

Test Channel:6

VERTICAL
Radiated Emission
mnnn  d8uddm
FUS PR
50| ]
0.0
10000 2000 3000 MMHz] G000 G000 7000 GOO0S000 10000000
Reading Comect Measure- o
No. Mk. Freq Lewel Facior et Lirnit Crwar
MHz e dgE/m dERium dBuIm & Dtector Commet
1" 4874.000 5246 -31.56 4890 7400 -2510 peak
HORIZONTA
Radiated Emission
mnnn  d8ulfm
FCOC PR
Eﬂ- . |
4
00|
13008 2000 3000 [MHz] SO0 GODD 7000 GO0G 5000 18000000
Reading Comect Measure- o
Mo. Mk.  Freq Lewel Factor ment Lirnit Crwer
MHz eV gEim S dBuNIm & Detesctor Commet
1" 4374000 BOAT -3 56 4661 7400 -27.30 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 24 /92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11B

Test Channel:11

VERTICAL

1000 8 U S

Radiated Emission

FCC PH
FOC AW
50 ]
00|
IDdL00a 2000 Jonn [MHz] G000 G000 VRO G000 3000 1a000.000
Reading Comect Measure- o
Mo, Mk. Freq  Level  Facior ment Limit ~ Cwver
MHE dsuy dE‘m dBuvim dBUNTm &E Dtector Commen
1" 4524000 5358 -3.33 50.26 7400 -Z3T74 peak
Radiated Emission
1200 dEub
e
.
L"k FOL FE
[ "\
fr’) s FOG AY
T
- -
2010
ZASL00D 246000 2470.00 Fe it ] 2430000 250000 fea L] Zna0nn F5H0.00 255000 W
Reading Comect Measure- o
Mo. Mk. Freq.  Lewel  Factor ment Limit  Crer
MHZ dBuv gBm dsuvim dBUNm B Dtiector Comment
1% 2433500 4044 -1.38 45.06 7400 -2834 peak
2 2550.000 4333 -0.68 42 G5 7400 -31.35 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 25 /92 Report No.: RF250812014-01-007
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HORIZONTA
Radiated Emission
1000 d8uvsm
FOT PR
FLL AV
&0 ®
0.
1000.000 2000 annn (MHzl 500D GO0 7A00 GO00S000 1R00D_0AN
Reading Comect Measure- o
Mo, Mk.  Freq Lewvel Eactor ment Limit — Ower
Mz L= dEm dEiim  dBuNim & Detector Comment
1° 4024000 5385 -333 5032 7400 -Z36B peak
Radiated Emission
12000 d8u
AT
™ b
flll I"
i \
JH h FOL BE
Fll \\
"\'\-. FOC. &Y
\\*ﬂ\‘w- oo w-ﬁ
0.0
MO0 PG00 247000 MEOE 249000  FSO000  FSI00R PEAOO0 253000 5500 Wiir
Reading Comect Measure- o
Mo. Mk. Freq  level Factor  ment  Umit  Over
MHZ By gEm dEm dBuNim <] Detector Comment
1" 2483500 5168 -1.38 50.20 7400 -Z370 peak
2 2550000 43.85 058 43,17 7400 -30.83 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 26 / 92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz) | Test mode:11G Test Channel:1
VERTICAL
Radiated Emission
I.'I.I]_
10000 2000 Jnan [MHe] SO00  RDOD VOGO GO003000 1a000.000n

Reading Comect Measure o
Mo, Mk,  Freq  Level Factor ment Limit — Crer

MHz d5uv dEim dSuim dBukTm &E Deetector Commen
1" 4824000 51.70 -4 48.06 7400 -2524 peak

Radiated Emission
1200 d8udFm

m III II

N

{

.F'I FOor e
r"r.l "
P EPR R & -y MM-—I-)}
20.0

200000 2X2> 00 230400 FHEM 295500 b o =0 - D 24080 3000 MR

Reading Comect Measure- o
Mo, Mk. Freq.  Level  Factor ment Limit ~ Cwer

MHz dsuv dBm dsuvm dBusTm s = Detector Commam
1 2310.000 4581 -2.53 43.28 7400 -3072 peak

2" 2380000 4774 -237 4547 7400 -2853 peak
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HORIZONTA
Radiated Emission
1nnn  d8ulfm
FOT PR
FOC AW
5 k
00|
TRB3.000 2000 Jonn [MHz] G000 BOOD TiR00 BO003000 18000.000
Reading Comect Measure- o
Mo. Mk, Freg.  Level  Factor rment Limit  Cwer
MHz dBuy dEm dBum dBuNTm s &} Detector Comment
1" 4824000 5285 -3.84 42.01 7400 -2490 peak
Radiated Emission
1200 dEu
-‘_f"ﬂJ,J
a /
_,.-.rr LAY
).."Jﬁr *
0.0
MO0 2XEEO0 233400 Z34600 2ISEO00 AIT000  2M2AA 2A%00 2406.00 4000 W
Reading Comect Measure- o
Mo. Mk Freq  Lewel  Factor ment Limit  Cwer
MHz dBuv dEm dBuim dBUNYm s =} Distector Comment
1 2310.000 4584 -253 43.41 7400 -3058 peak
2 2300000 G454 237 6287 7400 -11.33 peak
3" 2320000 5212 237 40,85 B400 415 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 28 /92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz) |

Test mode:11G

Test Channel:6

VERTICAL
Radiated Emission
mnnn  d8ulfm
FCT PE.
5| k
0.0|
1008.008 2000 3000 MHzl 5000 600D 7R60 £O003000 18000.000
Reading Comect Measure- o
Mo, Mk,  Freq Lewel Factor ment Lirnit Crwar
MHz dBuy dBEm dSum dBuhim s =] Comment
1" 4874000 5281 -3 56 40 25 7400 -2475
HORIZONTA
Radiated Emission
nmn.n  d8uldm
FOC PR
&0 1
0.0
1003000 2000 3000 MH=l 5000 EOOD 7060 AOO0 000 18000000
Reading Comect Measure o
Mo, Mk.  Freq. Lewal Fanior ment Lirnit Crver
MHz By ] asuvm dBUNIT : -] Commeant
1" 4874.000 5253 -1.56 48,97 7400 -25.03
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 29 /92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11G

Test Channel:11

VERTICAL
Radiated Emission
000 dE
FOC FE
| FIOU 8
50 X
III.I.'I_
(L] 2000 aonn [MHz] a00d  GDOD ViRAO GO003000 18000.000
Reading Comect Measure- o
Mo. Mk. Freq.  Lewel  Factor ment Limit  Cner
MHZ dBuv dBim dsuvAm dBuNIm B Detector Comment
1° 4824000 5482 -3.33 51.20 7400 -2271 peak
Radiated Emission
1200 dBudm
r‘_ﬂ"'-'_-\-\/—‘—\—l'\_\_\
/ III FOE B
F] .)r
\ FOC MY
Hwﬂmw___ I &
. "
200
ZFEL00D 245000 247000 Felinh ] 2430000 250000 F=a L] Zna0nn 253000 5000 W
Reading Comect Measure- o
Mo, Mk. Freq.  Level  Facior ment Limit  Crer
MHz dBuv gB/m dsuvim dBUNm B Dtiector Commeant
1 2483.500 4516 -1.38 43.78 7400 -3022 peak
2 2550.000 4448 -0.68 43.78 7400 -30.22 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 30/92 Report No.: RF250812014-01-007
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HORIZONTA
Radiated Emission
1000 dE
FCC PR
FLCL &
&0 #
I.'I.I.'I_
103,000 2000 3000 MHz] 5008 G000 700 GO003000 18000000
Reading Comect Measure- o
Mo, Mk, Freq. Lewvel Facior mert Lirnit Cheer
MHz dsul dBEm dSuiim dBuTm s =] Cetector Comment
1" 4824000 5372 -3.33 50.30 7400 -23681 peak
Radiated Emission
1200 d8udfm
I(W_\ﬂ-\-\l
I/ \
)
/ I\. .....
FOO BE
m 1
\4‘\ FOC AW
e -
200
24500000 2450000 247000 FABD 0 2430000 250000 ] 252000 2530.00 ZE5000 Wy
Reading Comect Measure- o
Mo. Mk,  Freg.  Level Factor rment Limit ~ Ower
MHZ dEuy dEm dsuvim dBuNTm s =] Detecior Comment
1 2453.500 60.87 -1.38 5050 74.00 -1441 peak
2" 2453500 48.52 -1.38 4714 5400 6B AVG
3 2550000 4409 -0LE8 43.41 7400 -30.50 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 31/92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz) |  Test mode: 11N20SISO

Test Channel:1

VERTICAL

Radiated Emission
10000 dEudFm

FOC PE
FOO aW
e k
0.0
Td00n 2000 Jonn [MHz] SO0 GOOD TioO0 GO00S000 1a000.000
Reading Comect Measure- o
Mo, Mk.  Freg.  Lewel Factor ment Limit ~ Cner
MHz B dE/m dSuvm dBuNiT 2] Detector Comment
1" 4324000 5285 -3 4221 7400 -2478 peak
Radiated Emission
1200 WA
e
/ |
1
.|'I Foo B
Y )’ II"|

:MMMMMWHLFWWWMV

200
ZX000D 2X22 00 2334.00 TG 275500 237000 2EEE 0D 235400 406, 0 A W
Reading Comect Measure- o
Mo, Mk. Freq.  Lewal  Facior ment Limit ~ Ower
MHz dBuv dEm dauim dBuNYm s =} Dtector Comment

1 2310.000 4458 -253 42.05 7400 -31.85 peak

2" 2320.000 51.55 237 4028 7400 -2472 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 32 /92
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HORIZONTA
Radiated Emission
1000 dHum
FOC P
FOO &
& &
I.'I.l]_
T 00a 2000 Jnnn [MHz] 5000 EDOD VRGO A0009000 18000000
Reading Comect Measure- o
Mo. Mk Freg.  Level  Facior ment Limit  Cwer
MHz dBuy dBm dBuvim dBukim o &} Detector Comment
1" 4824000 5216 -3 4552 7400 -2548 peak
Radiated Emission
1200 dEu
.f__“_““"_ﬂ'“-\\l
/ .
h
,—J HZI.L\=K
] __a'"J Y
’l/{ FIOL A
2
’,ﬂ' -4
| - ——— w“"'ﬂ
20,0
ZEI00Y 22200 2334.00 FHE 235800 2370.00 2IE2 2384 00 2406.000 I W
Reading Comect Measure- o
Mo, k. Freq. Lewel Factor ment Lirmit COneer
MHz dBuy dEm dBum dBuNTm i =} Detector Comment
1 2310.000 4440 -2 53 41.87 7400 -3213 peak
2 2320.000 6652 227 64.25 7400 875 peak
3 " 2320000 53.89 227 51.682 5400 -238 ANG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1GHz (1GHz~18GHz) |

Test mode:11N20SISO

Test Channel:6

VERTICAL

mnnm  dEul

Radiated Emission

FCC PE
0 1
0.0
(L] Jonn WHz] G000 GOOD TR0 GO003000 18000.000
Reading Comect Measure- o
Mo, Mk Freq. Lewal = menit Lirnit Ornwer
MHz dsuy dsuim dBuNTm s =3 Detector Comment
1° 4874.000 52.55 43.90 7400 -2501 peak
HORIZONTA
Radiated Emission
1000 dEukm
FCL PH
0| 1
.|
TRa.000 Jonn [WHz] G000 GDOD VRO G0003000 1a000.000
Riesding Measure- o
Mo, Mk. Freq. Lewal ment Lirnit Oher
Comment

MHZ =T

daum dBuvim e =] Destector

1° 4874.000 5288

48,12 74.00 -2488 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1

Page 34 /92
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11N20SISO

Test Channel:11

VERTICAL

mnnm  dEud e

Radiated Emission

FCL PR
FOU &
e k
0|
Td00n 2000 Jonn MHz] G000 GODD VieaO GO009000 1a000.000
Reading Comect Measure- o
Mo, Mk.  Freq.  Lewel Factor ment Limit ~ Cner
Mz aBuv oEm dSuvAm dBUNIm ] Detector Commeant
1" 4824000 5235 -3.33 4002 7400 2428 peak
Radiated Emission
1200 R
/_‘““-"‘H\ﬁ
IJI' 1\ FOC FE
] \“\
FOL AY
iy
o
R B S &
0.m
Z4500000 245000 2470.00 2460, 2430000 250000 230 252000 253000 255000 Wy
Reading Comect Measure- o
Mo, Mk.  Freq  Level Facior ment Limit ~ Crer
MHz B oEm aSuvm dBUNITY - -] Dtector Comment
1 2423500 5264 -1.328 51.28 7400 -2274 peak
2 2550.000 4450 -0.68 4382 7400 -30.18 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 35/92 Report No.: RF250812014-01-007
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HORIZONTA
Radiated Emission
1000 d8udm
FCC PR
FI Al
&0 P!
0|
1AR.000 2000 3000 MH: 5000 EOD0 7000 BO005000 18000.000

Reading Comect Measure- o
Mo, Mk. Freq. Leweal Factior ment Lirnit Cneer

MHz dsuv = | dsuvim dBusTm s =} Detector Commen
1 4524000 53.55 -3.33 80.22 7400 -2378 peak

Radiated Emission
1200 d8udFm

20.00
Z4EI000 245000 2470.00 246000 2430000 2500000 2E00A 252000 250,00 255000 W

Reading Comect Measure o
Mo. Mk. Freq.  Lewel  Factor ment Limit  Crer

MHz dsuv dEdm dSuw'm dBuNTm = =] Detector Commen
1 2483500 6512 -1.38 G374 7400 -10.26 peak
2" 2483.500 5280 -1.38 5142 5400 -258 AVG

3 2550.000 4377 062 43.008 74.00 -30.81 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 36 /92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz) |  Test mode: 11N40SISO

Test Channel:3

VERTICAL

Radiated Emission
mnnn  Jd8udfm

FCC PH
FOL AW
= A
.|
TRa.000 2000 Jonn [WHz=] S00d  G0OD VRO BO003000 1a000.000
Reading Comect Measure- o
Mo, Mk.  Freq  Level  Factor ment Limit ~ Ower
MHZ b=y dEm dauim dBuNYm s =3 Detiechor Comment
1" 4844000 5219 -3.82 4837 7400 -2563 peak
Radiated Emission
1200 dEub
P T
P
J) \
| FOE FE
i #.'
/ FOC &Y
2010
ZIT000 2E2E 00 23300 FHEW 275500 2370.00 I 235400 F406.00 FeR U
Reading Comect Measure- o
Mo, Mk.  Freq.  Level Facior ment Limit ~ Cwer
MHZ dBuv gBm dsuvim dBUNIm B Dtiector Commeant
1 2310.000 4545 -253 4282 7400 -31.08 peak
ar 2320.000 5284 -22T 50.37 7400 -Z363 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 37 /92
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HORIZONTA

1o d8ulfm

Radiated Emission

FCC PR
FOL A
s %
I].I.'I_
IR 00a 2000 Jnan MH=] G000 ROOD 0RO G0003000 1an00.000
Reading Comect Measure- o
Mo. Mk. Freq.  Level  Factor menit Limit ~ Crver
MHzZ dsuy gBEm dBulm dBuNTm B Cetector Commeam
1" 4344000 51.55 -3.82 47.73 7400 -2827 peak
Radiated Emission
1200 B
/. w'\'u'm"‘
A FOO BE
70 i
p"’&/w}[
. ).UJF'U \ FOC AW
h 14
N,.r
B T ferserera v - T
20.00
EXI000G 2%22 00 233400 FAG 2755 00 237000 23T 00 2304 00 FA0E. 0 3000 W
Reading Comect Measure- o
Mo. Mk. Freg.  Lewel  Facior rment Limit  Crver
MHZ dsuv dEm dou'm dBuNTm s =] Detector Comment
1 2310.000 46.56 -253 4403 7400 -2BE8T peak
2 2320000 67.88 237 E5.41 7400 -BS3 peak
3 2320000 53.85 237 51.68 5400 -232 ANVG
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| Above 1GHz (1GHz~18GHz) |

Test mode:11N40SISO

Test Channel:6

VERTICAL
Radiated Emission
LD dE
FULC PR
50| 1
I.'I.I.'I.
TDdg. 000 2000 Jonn MHz] S0D0  GODD TGO 60003000 18000.000
Reading Comect Measure- o
Mo. Mk.  Freq  Level Factor ment Limit  Ower
MHz BV dBim dBum dBuim B Detector Comment
1" 4874000 5221 -3.55 48.85 7400 -2535 peak
HORIZONTA
Radiated Emission
10D B
FOC PH
) x
I.'I.I.'I_
100000 2000 3000 [WHz] 5000 GODD TROG 60003000 18000.000
Reading Comect Measure- o
Mo, Mk. Freq  Level Factor ment Limit ~ Owver
MHzZ dBuv gBim dBuim dBuNm B Detector Comment
1" 4874000 58271 -3.55 4815 7400 -2485 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 39/92 Report No.: RF250812014-01-007
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| Above 1GHz (1GHz~18GHz)

Test mode: 11N40SISO

Test Channel:9

VERTICAL

mnnm  dEul

Radiated Emission

FOL PR
FOC AW
s :!:
0.0
(L] 2000 Jonn WHz] G000 GOOD TR0 GO003000 18000.000
Reading Comect Measure- o
Mo, Mk.  Freq  Level  Factor ment Limit  Ower
MHz dsuy gEm dsuim dBuNTm s =3 Detector Comment
1" 4004.000 51.806 -324 48 82 7400 -2538 peak
Radiated Emission
1200 dEu
T,
\ FOO FE
70 \‘-“
\"‘\k FII AV
B3
S i
20
50000 24000 247000 FARL 2450000 2500, 00 ] 62000 253000 255000 W
Reading Comect  Measure- o
Mo. Mk. Freq.  Level  Factor rnent Limit  Cwer
MHz dBuy dEm daum dBuNYm v &} Detiechor Comment
1" 2483500 5149 -1.38 50.11 7400 -2380 peak
2 2550.000 4261 058 4223 7400 3177 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 40/92 Report No.: RF250812014-01-007
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HORIZONTA

Radiated Emission
10000 dEudFm

FCL PE
0| ¥
I].l]_
Td00n 2000 Jonn [MHz] G000 GODD VOO GO00S000 1000000
Reading Comect Measure- o
Mo, Mk.  Freg.  Lewel Factor ment Limit  Cwer
MHz dBuv dBEm dBum dBukim s =} Deetecior Commeant
1* 4804000 5288 -3.24 40,74 7400 -2425 peak
Radiated Emission
1200 dEu
"Lvﬂ-_w—'-v‘—\
1
b
\_L FOU K
? HJ\M
w"'\w..-._..w mnuﬂ-ﬂ-ﬂ-ﬂa
20.m
2450000 246000 247000 24G0.00 2450000 2500.00 ] 252000 253000 IEE0 00 WEr
Reading Comect Measure o
Mo, Mk, Freg.  Level Factor ment Limit  Ower
MHZ By dBEm dSuvim dBuNTm s =] DCetector Commem
1 2423.500 6634 -1.28 4.98 7400 004 peak
2" 2483500 5266 -1.38 51.28 5400 272 ANG

3 2550.000 43.00 -0.68 42.32 7400 -31.68 peak

The high frequency, which started from 18GHz to 26.5GHz, was pre-scanned and the result which

was 20dB lower than the limit line was not recorded in this report.
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3.3 Spurious Emission at Antenna Port

3.3.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak Output
Power limits. If the transmitter complies with the Output Power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

3.3.2 Test Procedure

Test Method

@ Conducted Measurement |ORadiated Measurement
Test Channels
® Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |ONormaI and Extreme

Note: @ :Test O:No Test

a) The EUT was directly connected to the tonscend test system and antenna output port as show in
the block diagram below.
b) Spectrum Setting as below:

Centre Frequency The centre frequency of the channel under test
Spectrum Parameters Setting

Start Frequency 30 MHz

Stop Frequency 26.5 GHz

RBW 100 kHz

VBW 300 kHz

Detector Peak

Trace Max Hold

Sweep Time Auto

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 42 /92 Report No.: RF250812014-01-007
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3.3'.3' Test Setup

EUT

4¢—RF cable——»

HY-FCC part 15C-2.4G WIFI Ver.1.1

Tonscend test system
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3.3.4 The Result

Conducted Spurious Emission

Frequency v
KEYSIGHT Input RF Input Z: 50 Q #Atten: 30 dB PNO: Best Wide  #Avg Type: Power (RMS) 1 |
Couplin Corr CCorrRCal  Preamp: Off Gate: Off Avg|Hold: 10/10 r (Center Freque
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run 2.412000000 GHz
Sig Track: Off PPPPPP
Span
Ref Lvl Offset 21.50 dB Mkr1 2.410 02 GHz|} 300000000 MHz
Ref Level 30.00 dBm 2

Z.

Zero Span

Center 2.41200 GHz #Video BW 300 kHz

Span 30.00 MHz
Sweep 1.13 ms (1001 pts)

% 4| g
‘ peel Signal Track

\
KEYSIGHT Input RF Input Z: 50 Q #Atten: 10 dB PNO: Fast #Avg Type: Power (RMSF,
RL e Coupling Comr CCorrRCal  Preamp: Off Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PPPPPP
Span
Ref Lvl Offset 21.50 dB Mkr1 750.19 MHz 970.000000 MHz
Ref Level 20.00 dBm

Zero Span

Start 0.0300 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Stop 1.0000 GHz|
Sweep 36.0 ms (30001 pts)

11B-Ant1-2412-30~1000-PASS

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 44 /92 Report No.: RF250812014-01-007
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Q Frequency v
YS|GHT Input: RF Input Z: 50 Q #Atten: 20 dB PNO: Fast #Avg Type: Power (RMST, 4 [ ]
Coupling Corr CCorrRCal  Preamp: Off Gate: Off Avg|Hold: 10/10 iM (Center Frequency
Freq Ref: Int (S) IF Gain: Low Trig: Free Run 13.750000000 GHz
Sig Track: Off PPPPPP

m’ e v

Span
Mk o3+ 2

Ref Lvl Offset 21.50 dB Mkr2 25.880 35 GHz|| 25 5000000 GHz

Ref Level 30.00 dBm -39.81 dBm

Swept Span
Zero Span

Full Span
Start Freq
1.000000000 GHz

top Freq
26.500000000
Start 1.00 GHz

|#Res BW 100 kHz
5 Marker Table v

#Video BW 300 kHz

Mode Trace Scale X Y Function Function Width Function Value
N 1 f 2.41270 GHz 3.948 dBm

N1 f 75880 35 GHz__-39.51 dbm

11B-Ant1-2412-1000~26500-PASS

Frequency v

YS|GHT Input: RF Input Z: 50 Q #Atten: 30 dB PNO: Best Wide ~ #Avg Type: Power (RMST, 4 [ 1

Couplin Corr CCorRCal  Preamp: Off Gate: Off Avg|Hold: 10/10 iM (CenteriFrequency Settings

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run 2.437000000 GHz _
Sig Track: Off PPPPPP

Mk 437 48
Ref Ly Offset 21.52 dB Mkr1 2.437 48 GHz
Ref Level 30.00 dBm 1.48 dBm Swept Span
Zero Span

Center 2.43700 GHz #Video BW 300 kHz

Span 30.00 MHz||
Sweep 1.13 ms (1001 pts)

11B-Ant1-2437-0~Reference-PASS

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 45/92 Report No.: RF250812014-01-007
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KEYSIGHT Input RF

Coupling:
RL > Algn: A

1 Spectrum
Scale/Div 10 dB

Start 0.0300 GHz
#Res BW 100 kHz

€oC M ?

KEVSIGHT o &
Couplin
Align: Auto

Cor

Start 1.00 GHz
|#Res BW 100 kHz

5 Marker Table v

Mode Trace Scale
N 1 f
N 1 L

Input Z: 50 Q

Freq Ref: Int (S)

2.438 20 GHz
75,06 40 GHz

Input Z: 50 Q
Corr CCorrRCal
Freq Ref: Int (S)

#Atten: 10 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Ref Lvi Offset 21.52 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

11B-Ant1-2437-30~1000-PASS

#Atten: 20 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

T CCorr RCal

Ref Lvi Offset 21.52 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

X Yl
3.256 dBm
20,19 dBm

Function

11B-Ant1-2437-1000~26500-PASS

#Avg Type: Power (RMSF,
AvglHold: 10/10
Trig: Free Run

Function Width

Q Frequency v
#Avg Type: Power (RMS[ r ™o
Avg[Hold: 10/10 i Center Frequency
Trig: Free Run 515.000000 MHz
PPPPPP

m’ e v

Span
Mkr1 866.66 MHz 970.000000 MHz

-61.90 dBm

Swept Span
Zero Span

Full Span
Start Freq
30.000000 MHz

Stop 1.0000 GHz||
Sweep 36.0 ms (30001 pts)

Frequency v

Center Frequency Settings
13.750000000 GHz =
PPPPPP
Span
Mkr2 25.908 40 GHz 25.5000000 GHz

-40.19 dBm Swept Span

Zero Span

Full Span
Start Freq
1.000000000 GHz

Function Value
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